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Frame 1/6

Remark

Qty

4

Parts Name

Front division cover (Green)

Parts No.

0360-6030G

89-1239-080202 [Mini Hexagonal Bolt (PWSW) M8*20

1172

Ref.

1

2




272 Frame 2/6

Parts No. Parts Name Remark

0360-2050H Step R (Metallic Grey)

0360-2060H Step L (Metallic Grey)

0360-2070H Center Step (Metallic Grey)

0360-2170H Flapper receiver R front CMP (Metallic Grey)

0360-2180H Flapper receiver L front CMP (Metallic Grey)

0360-6160H Side flapper front press CMP (Metallic Grey)

0360-70100 Side flapper (Front)

0360-70700 Small Hex Bolt (SW, PW) M8 x 20 Black

@CD\ICDO‘I#OOI\)—\C_?‘

Sml\)_[;_\_\_\_\_\g

89-1543-080002 [Mini Hexagonal Nut (SW) M8




Frame 3/6

Remark

3/72

>
m11611m
o
N
x
[ee]
=
iy —~
s|IEI3
o 2IE|D
S S| ol
© 6GGD|
pd SIS
" © =
© =|3 o
o —~ OO|=
R
i o i =2 4
o) ol o
mmmHCm
®© —=|®
ala|®( 99|
o| o|E|E|E|=
S|T| g| 5| o.E
n|n|wlolo|=
S
ololo
slele8|28|S
— | N[O | |<|0
N11911O
121 o bt e S S
ooy
a555%%%
Al || |(d|ln|—
OOOOOO.J
0
‘© N[ |w|o
el
x




Frame 4/6
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Frame 5/6
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B2 |/ F
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Remark

P34-37
P60-68
P11-12

Qty
4

Parts Name

Differential Lock Spring

Harness Clip 8
Mini Hexagonal Bolt (PWSW) M8*20

Driving Change Wire V
Differential Lock Wire

Knife Clutch Wire

Parts No.
80-1425-551-00
0276-71500
0284-71210
0322-75110
Control Part
Engine Part
Knife Tension Part
89-1239-080202

80-1792-988-00

r
2
3
4
5
8
9

Ref.
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Frame 6/6

Ref. Parts No. Parts Name Qty Remark

1 0342-10100 Connecting Shaft Stay 2

2 0360-2010H Frame CMP (Metallic Grey) 1

3 Knife Clutch Part - - P9-10

4 Link Part - - P54-56

5 89-1211-100502 |Mini Hexagonal Bolt M10*50 1

6 89-1239-080202 |Mini Hexagonal Bolt (PWSW) M8*20 6

7 89-1611-100042 [Mini Hexagonal Nut M10 2




772

Fuel Tank 1/2

Ref. Parts No. Parts Name Qty Remark
1 0352-70200 F Side panel L 1
2 0352-70300 F Side panel R 1
3 0352-79600 Earth Bolt (PW)M6x16 6
4 0360-2320G Front Mask CMP (Green) 1
5 0360-2330G Front Mask setting stay CMP (Green) 1
6 0360-70700 Small Hex Bolt (SW, PW) M8 x 20 Black 2
7 4

89-1239-080162

Mini Hexagonal Bolt (PWSW) M8*16
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Fuel Tank 2/2

Ref. Parts No. Parts Name Qty Remark
1 0244-73400 Fuel Tank Bush 2
2 0244-76800 Leak Guide 1
3 0244-77800 Leak Hose 1
4 0312-71000 Fuel Tank Set 1
5 0244-76900 Filter 1
6 0312-73000 Fuel Tank Cap Assy (with valve) 1
7 0360-2040H Tank Bracket CMP (Metallic Grey) 1
8 89-1239-080202 |Mini Hexagonal Bolt (PWSW) M8*20 6
- 0312-72000 Fuel Tank Assy 1 ®%x1,0x1,®x1
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N

Knife Clutch 1/2

//’/‘i

89-1137-060122

Hexagonal Bolt (PW) M6*12

89-1713-060002

Flat Washer 6 (Large)

89-3511-010150

DU Bush 10.15.18F

Ref. Parts No. Parts Name Qty Remark
1 80-1483-568-00 Knife Tension Return Spring 1
2 0207-72800 Switch Lock Nut 1
3 0207-74400 Safety Switch K17850 1
4 0244-11300 Push Rod Receiver CMP 1
5 0360-2160H Release stay CMP (Metallic Grey) 1
6 1
7 1
8 1
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Knife Clutch 2/2

89-1711-060002

Flat Washer 6

89-2132-060002

Snap Pin 6 (with stopper)

89-2521-000120

E Type Ring 12

Ref. Parts No. Parts Name Qty Remark
1 0244-13700 Wire Joint CMP 1
2 0289-71300 Arm Grip (Red) 1
3 0322-75110 Knife Clutch Wire 1
4 0322-75210 Knife Brake Wire 1
5 0348-1210H Knife Clutch Lever CMP (Metallic Grey) 1
6 0360-2150H Knife Clutch base CMP (Metallic Grey) 1
7 3
8 3
9 1
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Knife Tension 1/2

Ref. Parts No. Parts Name Qty Remark
1 80-1482-549-00 |Rubber Cover 58 2
2 80-1483-568-00 [Knife Tension Return Spring 1
3 0207-78400 Spring For Knife Tension Return 1
4 0227-40200 Knife Tension Pulley 1
5 0227-40300 Knife Tension Pulley (A) 1
6 0227-40400 Knife Tension Pulley Axle 1
7 0244-42800 Tension Idler Shaft 1
8 0360-2140H Knife Tension base CMP (Metallic Grey) 1
9 0360-4020H Knife Tension Arm CMP (Metallic Grey) 1
10 83-1020-363-00 | Thrust Washer 16*24*1.0 2
11 89-1613-100042 |Mini Hexagonal Nut (3 sorts) M10 2
12 89-1713-100003 |Flat Washer 10 (Large) 2
13 89-1750-100002 |Spring Washer 10 2
14 89-2511-000150 |Snap Ring (S15) 2
15 89-2511-000160 |Snap Ring (S16) 1
16 89-2512-000350 |Snap Ring (R35) 2
17 89-3115-062024 |Bearing 6202 2RS 4
18 89-3510-016250 |DU Bush 16.25 2
- 0227-42000 Knife Tension Pulley Set X1 |@x1,0x1,@x1,®x1,0x2
- 0227-41000 Knife Tension Pulley (A) Set X1 |Ox1,0x1,@0x1,®x1,@x2




1272) " knife Tension 2/2

Parts No. Parts Name Qty Remark
0244-42500 Knife Tension Pulley (A)
0360-21300 Idle pulley shaft

83-1415-975-00 Grease Nipple M6

89-1543-100002 |Mini Hexagonal Nut (SW) M10

89-1713-100003 _ [Flat Washer 10 (Large)

89-2511-000150 _|Snap Ring (S15)

89-2512-000350  [Snap Ring (R35)

89-3115-062024  [Bearing 6202 2RS

89-5121-203508  |Oil Seal UE 20.35.8

1 @OO\ICD(D-POON—\(E

.
>.<_\|\)_\_\_\_\_\_\_\

—_—

0360-21000 Idle pulley Assy ©x1,0x1,0x1,0x1,0x2@x1
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Transmission 1/3

Parts No. Parts Name Qty Remark

0207-77800 Wheel Boss Dust Seal

80-1425-551-00 Differential Lock Spring
0244-83200 Mini Hexagonal Bolt (PWSW) M10*25 (7T Lock)
0284-33000 Rear Tire (L) ASSY (16x7.00-9) (Include Wheel Boss) @x1,®x1
0284-34000 Rear Tire (R) ASSY (16x7.00-8) (Include Wheel Boss) @x1,0x1
0360-0140H Drive Brake wire stay (Metallic Grey)
0360-70300 Drive Brake wire

83-1630-335-00

Washer 16*40*4.5

89-1239-080162

Mini Hexagonal Bolt (PWSW) M8*16

89-1658-160042

Low Castle Nut (2 sorts) M16

89-1750-160002

Spring Washer 16

89-2120-350352

Split Pin 3.5*35

89-2150-070500

Key 7*50 (round)

80-1751-401-00

Tire 16*700*8

80-1751-404-00

Tire Tube 16*700*8

80-1751-407-00

Wheel Assy 16*700*8

0215-30101

Rear Wheel Boss (White)

80-1751-411-00

Tire (L) Assy (16*7.00-8)

®x1,0x1,®x1

N N NN Y Y YIS m

80-1751-412-00

Tire (R) Assy (16*7.00-8)

R N RN

@x1,0x1,®x1




Transmission 2/3
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Transmission 3/3
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Remark

P16-21
P22

Qty

X1

X1
2

Parts Name
Transmission Guard (Metallic Grey)

Double Screw Bolt

Fan
Mini Hexagonal Bolt (SW) M8*12

Flange Mini Hexagonal Bolt M8*112

Mission Assy
HST Unit Assy
Spring Washer 8
Key 5*20 (round)

Parts No.
0207-0310H
0207-07300
0207-07500
0360-00100
0360-00200

89-1235-080122
89-1251-081123
89-1750-080002
89-2150-050200

r
2
3
4
5
6
7
8
9

Ref.
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Transmission ASSY 1/6

Ref. Parts No. Parts Name Qty Remark
1 80-1030-282-00 |Brake Drum (PA-7) 1
2 0308-00300 Brake Cover PK (PA-7) 1
3 0320-02100 Brake Cap ASSY 1
4 89-1113-060122 |Hexagonal Bolt (8T) M6*12 4
5 89-1750-060002 |Spring Washer 6 4
6 89-2511-000150 |Snap Ring (S15) 1
7 89-5125-153007 |Oil Seal UE 15.30.07F 1
8 0244-88100 Brake Shoe Set (PA-7) 1
9 0-1030-2850-00 Shoe return spring 1
- 0320-04000 Brake Assy (AP-7) 1 Ox1,0x1




17172

Transmission ASSY 2/6

Ref. Parts No. Parts Name Qty Remark
1 0284-4020H Transmission Pulley(HI) (Metallic Grey) 1
2 0289-01000 Oil Plug Assy (with O Ring) 1
3 0360-0130H Axle case CMP (Metallic Grey) 1
4 0360-0150H Driving clutch arm (Metallic Grey) 1
5 83-1020-349-00 Copper Packing 10.5*18*1.6 1
6 83-1415-663-00 |Oil Seal DP 25.30.15 1
7 83-1415-671-00  |Blind Cover 22 2
8 83-1482-311-00  |Washer 6.5*22*3.2 1
9 89-1113-060202 |Hexagonal Bolt (8T) M6*20 1
10 89-1238-080202 |Mini Hexagonal Bolt (SW) M8*20 6
11 89-1252-100122 |Flange Mini Hexagonal Bolt M10*12 (slender) 1
12 89-1543-080002 |Mini Hexagonal Nut (SW) M8 1
13 89-1750-060002 |Spring Washer 6 1
14 89-2151-050200 |Key 5*20 (half round) 1
15 89-2512-000470 |Snap Ring (R47) 1
16 0342-77800 Bearing 6005 2NSE-NB 2
17 89-5121-122207 |Oil Seal UE 12.22.7 1
18 89-5121-284708 |Oil Seal UE 28.47.8 1
19 89-5121-304707 |Oil Seal UE 30.47.7 1
- 0244-08000 Oil Seal 25.47.15(with DP) X1 | ©x1,0x1
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Transmission ASSY 3/6

Parts No. Parts Name Remark
80-1310-138-00  |Spring 1.4
0207-00400 20T Spiral Miter Gear(L)
0207-01700 Swing Arm CMP
0207-01900 Shift Spring Holder
0281-00300 A Axle
0360-00400 Mission Case L

83-1020-148-00

Tapping Bolt M6*14

83-1482-143-00

Tapping Bolt M8*25

89-2150-050160

Key 5*16 (round)

89-2511-000170

Snap Ring (S17)

89-2512-000420

Snap Ring (R42)

89-3115-060044

Bearing 6004 2RS

89-3410-080000

Steel Ball 8.0

X
Kagjgomﬂmmhwm—\.@h

89-5121-204208

Oil Seal UE 20.42.8
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Transmission ASSY 4/6

83-1020-361-00

Thrust Washer 15*24*1.0

89-3111-060044

Bearing 6004

89-3111-062024

Bearing 6202

89-3111-062034

Bearing 6203

Ref. Parts No. Parts Name Qty Remark
1 0207-00500 20T Spiral Miter Gear(R) 1
2 0207-00600 B Axle 1
3 0207-00700 C Axle 1
4 0207-01310 Brake Shaft 34T Gear 1
5 0207-01400 D Axle 37T Gear 1
6 0207-01600 Shift Fork Shaft CMP 1
7 0215-00300 Brake Shaft 1
8 0215-00400 Shift Gear 28 1
9 0215-00500 C Axle Collar 26 1
10 0244-00400 D Axle 1
11 1
12 4
13 2
14 2
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Transmission ASSY 5/6

Ref. Parts No. Parts Name Qty Remark
1 80-1830-113-00 Differential Lock Fork 1
2 0207-01800 Differential Lock Fork Shaft 1
3 0207-06100 Air Breather 1
4 0360-00300 Mission case R 1
5 0360-0130H Axle case CMP (Metallic Grey) 1
6 0360-01600 Diff lock arm 1
7 83-1415-663-00 Oil Seal DP 25.30.15 1
8 89-1238-080202 |Mini Hexagonal Bolt (SW) M8*20 6
9 89-1543-080002 |Mini Hexagonal Nut (SW) M8 1
10 89-2111-030020 |Spring Pin 3*20 1
11 89-2111-050022 |Spring Pin 5*22 1
12 89-2512-000470 |[Snap Ring (R47) 1
13 0342-77800 Bearing 6005 2NSE-NB 2
14 89-5121-122207 |Oil Seal UE 12.22.7 1
15 89-5121-284708 |Oil Seal UE 28.47.8 1
16 89-5121-304707 |Oil Seal UE 30.47.7 1
- 0244-08000 Qil Seal 25.47.15(with DP) X1 |©Ox1,6x1
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Transmission ASSY 6/6

Parts No. Parts Name Remark

80-1415-150-00 [Axle Pin
80-1425-143-00 Differential Lock Cone
80-1481-151-00 Differential Lock Plate
80-1481-152-00 Differential Lock Gear 11T
80-1481-155-00 Differential Gear Shaft Collar
80-1751-162-00 Differential Lock Spring

0360-01100 Axle R CMP

0360-01200 Axle L CMP

0244-00300 Axle Gear 39T CMP

83-1830-382-00

Thrust Washer 40*48%1.0

89-1613-100042

Mini Hexagonal Nut (3 sorts) M10

89-1750-100002

Spring Washer 10

89-2511-000280

Snap Ring (S28)

89-2511-000400

Snap Ring (S40)

89-3410-075000

Steel Ball 7.5

X
aa§a§j3©oo\1c»mhwm—\.c_ph

89-3510-028300

DU Bush 28.30

_\Q)_\_\O)O)_\_\_\_\_\_[;_l;_\_\_\g
<<
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HST 1/1

Ref. Parts No. Parts Name Qty Remark
1 - HSTa1=vk 1
2 0207-07700 Port Joint 1
3 0207-08610 HST Oil Tank (without Tank Cap) 1
4 0207-79800 Push Clip 1
5 0244-0140H Control Arm CMP (Metallic Grey) 1
6 0289-71200 Waterproof Packing 1
7 0312-01800 HST Oil Tank Cap (Black) 1
8 0312-74400 Hose Band 16-25 2
9 0322-71600 Moisture Adsorption Sheet 1
10 0360-01701 HST Tank stay (White) 1
11 0360-01900 HST Tank hose 1
12 89-1113-060122 |Hexagonal Bolt (8T) M6*12 1
13 89-1511-060042 |Hexagonal Nut M6 1
14 89-1543-080002 |Mini Hexagonal Nut (SW) M8 1
15 89-2151-050160 |Key 5*16 (half round) 1
16 89-5222-045000 |O Ring G45 2
- 0322-01600 HST Oil Tank Assy (Black Cap) X1 |Ox1,®x1,0x1




2372 Handle 1/8
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Ref. Parts No. Parts Name Qty Remark
1 0334-75100 Lever Grip (Black) 10 2
2 0244-75800 Bolt for Upper Shaft Setting 1
3 0262-70300 Sub Handle Assy 1
4 0262-70400 Steering Wheel 1
5 0262-70500 Steering Cap 1
6 0360-11600 Upper shaft CMP 1
7 0360-1260H Handle side cover R (Metallic Grey) 1
8 0360-1270H Handle side cover L (Metallic Grey) 1
9 0360-70700 Small Hex Bolt (SW, PW) M8 x 20 Black 4
10 0339-73400 Lever Grip 12 2
11 89-1553-060002 |Bag Hexagonal U Nut M6 1
12 89-1561-100002 [Mini Hexagonal U Nut M10 1
13 89-1713-100003 |Flat Washer 10 (Large) 1
- 0262-70100 Steering Wheel Assy X1 |0x1,@x1,®x1
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Handle 3/8

Parts No. Parts Name Remark
0219-10800 Lever control Spring
0360-12100 Offset open / close lever
0360-1230H Offset lever BK R CMP (Metallic Grey)
0360-1250H Offset lever guide R CMP (Metallic Grey)
0360-13200 Wire arm R CMP
0360-14400 Arm return spring R
0360-70600 Offset pull wire

83-1415-312-00

Washer 8*30*3.2

83-1565-329-02

Washer 13*22*2.3

89-1238-080162

Mini Hexagonal Bolt (SW) M8*16

89-1543-080002

Mini Hexagonal Nut (SW) M8

89-1711-060002

Flat Washer 6

89-2132-060002

Snap Pin 6 (with stopper)

89-2521-000100

E Type Ring 10

X
GKSSjgomﬂmmAwm—\g

89-3510-013150

DU Bush 13.15

_\_\_\_\.l;_\_\_\_\_\_\_\_\_\_\q
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Handle 4/8

Parts No. Parts Name Remark
0219-10800 Lever control Spring
0360-14600 Arm return spring L
0360-12100 Offset open / close lever
0360-1220H Offset lever BK L CMP (Metallic Grey)
0360-1240H Offset lever guide L CMP (Metallic Grey)
0360-13100 Wire arm L CMP
0360-70600 Offset pull wire

83-1415-312-00

Washer 8*30*3.2

83-1565-329-02

Washer 13*22*2.3

89-1238-080162

Mini Hexagonal Bolt (SW) M8*16

89-1543-080002

Mini Hexagonal Nut (SW) M8

89-1711-060002

Flat Washer 6

89-2132-060002

Snap Pin 6 (with stopper)

89-2521-000100

E Type Ring 10

X
GKSSjgomﬂmmAwm—\g

89-3510-013150

DU Bush 13.15

_\_\_\_\.l;_\_\_\_\_\_\_\_\_\_\q




21172 Handle 4/8
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Parts No. Parts Name Remark

80-1484-356-00 |Brake Stopper Return Spring

0207-72800 Switch Lock Nut

0207-74400 Safety Switch K17850

0208-71800 Spring, Neutral

0267-40900 Double Screw Bolt M

0276-71500 Driving Change Wire V

0322-13300 Safety Switch Setting Plate

0360-1040H Meter panel BK R CMP (Metallic Grey)

0360-1110H Brake pedal CMP (Metallic Grey)

0360-1130H Brake wire stay CMP (Metallic Grey)

0360-11500 Brake stopper

0360-70300 Drive Brake wire

83-1415-975-00 Grease Nipple M6

0339-73400 Lever Grip 12

89-1138-060162  [Hexagonal Bolt (SW) M6*16

89-1239-080202 |Mini Hexagonal Bolt (PWSW) M8*20

89-1711-060002 |Flat Washer 6

89-1750-080002 |Spring Washer 8

89-2132-060002 |Snap Pin 6 (with stopper)

89-2521-000080 |E Type Ring 8

89-2521-000150 [E Type Ring 15

I\)_\_\_\l\)_\wl\)_\_\_\_\_\_\_\_\_\l\)_\_\_\_\g
<<

NMNNRRNEENENNE R NN SN

89-3510-016250 (DU Bush 16.25
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Handle 6/8
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Ref. Parts No. Parts Name Qty Remark
1 0207-79200 Fuse Box Bracket 1
2 0267-40900 Double Screw Bolt M 2
3 0301-60400 Rubber 110L 1
4 0352-75700 Throttle wire (K) 1
5 0360-1030H Meter panel BK L CMP (Metallic Grey) 1
6 0360-11200 Meter panel BK reinforcement 1
7 0360-13300 Throttle lever 1
8 0360-1340H Throttle lever stay (Metallic Grey) 1
9 89-1137-060152 |Hexagonal Bolt (PW) M6*15 2
10 89-1239-080202 |Mini Hexagonal Bolt (PWSW) M8*20 2
11 89-1543-080002 |Mini Hexagonal Nut (SW) M8 2
12 89-1561-100002 [Mini Hexagonal U Nut M10 1
13 89-1711-100002 |Flat Washer 10*18*1.6 2
14 89-1750-080002 |Spring Washer 8 2
15 89-2132-100002 |Snap Pin 10 (with stopper) 2
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Handle 7/8

89-1750-080002

Spring Washer 8

89-2150-050200

Key 5*20 (round)

Ref. Parts No. Parts Name Qty Remark
1 0245-74310 Hexagonal Bolt(SW) M8*18 (Meck) 4
2 0314-70100 Mini Hexagonal Bolt (Meck) M8*22 4
3 0322-10110 Steering Joint Shaft CMP 1
4 0322-11610 Mini Hexagonal Bolt (7T) M8*10 (Meck) 1
5 0360-1020H Handle support CMP (Metallic Grey) 1
6 4
7 1
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Handle 8/8

Ref. Parts No. Parts Name Qty Remark
1 80-1016-461-00 [Bearing Cover 1
2 80-1020-719-00 Hexagonal Tap Tight M8*18 2
3 80-1484-962-10 [Steering Gear Box Assy 1
4 80-1490-967-00 [Steering Boots 2
5 0244-31300 Tie Rod Adjuster 2
6 0244-71700 Link Ball 12 (R) 2
7 0244-71800 Link Ball 12 (L) 2
8 0244-71900 Tough Lock Nut M12=P1.25 4
9 0244-73800 Hexagonal Nut (slender) M12 Left 2
10 0360-11400 Rack support axis CMP 1
11 0360-1170H Rack support base (Metallic Grey) 1
12 0360-1180H Rack support guide (Metallic Grey) 1
13 89-1232-100202 |Mini Hexagonal Bolt (SW) M10*20 1
14 89-1254-100252 |Flange Mini Hexagonal Bolt M10*25 P=1.25 2
15 89-1612-120042 |Mini Hexagonal Nut (Slender) M12 2
16 89-1711-100002 |Flat Washer 10*18*1.6 1
17 0244-31000 Tie Rod Adjuster Assy X2
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Front 1/3

Parts No. Parts Name Remark
0207-30700 Center Pin
0330-3021H Upper guard CMP (Metallic Grey)
0330-3030H Front Flapper Holder (Metallic Grey)
0330-30400 Front Flapper

83-1415-975-00

Grease Nipple M6

83-1481-328-00

Washer 12*30*3.2

89-1137-060152

Hexagonal Bolt (PW) M6*15

89-1213-100302

Mini Hexagonal Bolt (8T) M10*30

89-1551-120002

Hexagonal U Nut M12

89-1611-100042

Mini Hexagonal Nut M10

89-1631-100042

Flange Mini Hexagonal Nut M10

89-1711-100002

Flat Washer 10*18*1.6

89-1713-100002

Flat Washer 10 (Large)

89-1750-120002

Spring Washer 12

X
GKSSjgomﬂmmAwm—\g

89-3510-025350

DU Bush 25.35

Y NN IS 1] PN O] 1) 5N N N BN N BN [ @
1<
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Front 2/3

Ref. Parts No. Parts Name Qty Remark

1 80-1260-411-00 Front Wheel Tire (L) Assy (3.50-7) 1

2 80-1260-412-00 Front Wheel Tire (R) Assy (3.50-7) 1

3 0207-30411 Front Wheel Boss (White) 2

4 0207-30500 Front Wheel Dust Cover 2

5 0207-31100 King Pin Collar 2

6 0342-77700 Bearing 6004 2NSE-NB 4

7 89-1113-100202 |Hexagonal Bolt (8T) M10*20 8

8 89-1668-140042 |[Mini Low Castle Nut (2 sorts) M14 2

9 89-1750-100002 |Spring Washer 10 8

10 89-1750-140002 |Spring Washer 14 2

11 89-2120-250252  |Split Pin 2.5*25 2

12 89-1543-080002 |Mini Hexagonal Nut (SW) M8 x4

13 89-1211-080162 |Mini Hexagonal Bolt M8*16 X4

14 80-1260-401-00 |Tire (3.50*7) Pl

15 80-1260-407-00 |Wheel Assy 3.50-7 X1

16 80-1260-404-00 |[Tire Tube 3.50-7 Pl

- 0284-31000-00 Front wheel with left boss ASSY (3.50-7) 1 |®x1,0x1
- 0284-32000-00 Front wheel with right boss ASSY (3.50-7)| %1 [@x1,0x1




3372 Front 3/3

Parts No. Parts Name Remark

0330-3011H Front Axle CMP (Metallic Grey)

0360-3010H King Pin R CMP (Metallic Grey)

0360-3020H King Pin L CMP (Metallic Grey)

83-1310-371-00 _ |Thrust Washer 20*30*1.0

83-1415-975-00 Grease Nipple M6

83-1490-337-00  [Washer 20*38*3.2

89-2511-000200  [Snap Ring (S20)

OO\ICD(D-POON—\(E
-bl\)l\)l\)-b—\—\—\g

89-3511-020200 (DU Bush 20.20.31F
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Control 1/4

89-1239-080202

Mini Hexagonal Bolt (PWSW) M8*20

Ref. Parts No. Parts Name Qty Remark
1 0215-70600 Lever Grip (Red) 1
2 0219-60800 Rotary pull spring 1
3 0221-13200 Change Grip 1
4 0284-71210 Differential Lock Wire 1
5 0317-71700 Lever Grip 1
6 0360-1430G Control Guide CMP (Green) 1
7 2
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Control 2/4

Parts No.

Parts Name

Q
1<

Remark

80-1485-265-00

Shift Rod Adjuster

80-1487-962-10

Rod End PHS10ECL

80-1487-964-10

Rod End PHS10EC

0360-10600

Shift rod

0360-14200

Change lever CMP

83-1488-195-02

Mini Hexagonal Nut M10 (L)

89-1213-100302

Mini Hexagonal Bolt (8T) M10*30

89-1253-080252

Flange Mini Hexagonal Bolt (8T) M8*25

89-1561-080002

Mini Hexagonal U Nut M8

89-1611-100042

Mini Hexagonal Nut M10

89-1613-100042

Mini Hexagonal Nut (3 sorts) M10

89-1631-100042

Flange Mini Hexagonal Nut M10

89-1711-100002

Flat Washer 10*18*1.6

X
KSS:S«DOO\ICDCD#CQN—\.Q

0360-10000

Shift rod Assy

.
>.<_\|\)_\|\)_\_\_\_\_\_\_\_\_\
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Control 3/4

Ref. Parts No. Parts Name Qty Remark
1 80-1020-263-00 |Control Lever Shaft Spring 2
2 0207-1161H Change Beam (Metallic Grey) 1
3 0219-60800 Rotary pull spring 1
4 0244-13200 Differential Lock Lever CMP 1
5 0352-11400 Forward fixed lever 1
6 0352-1160H Change return arm CMP (Metallic Grey) 1
7 0360-14500 Diff-Lock lever collar 1
8 89-1137-060152 |Hexagonal Bolt (PW) M6*15 2
9 89-1561-100002 [Mini Hexagonal U Nut M10 2
10 89-1711-100002 |Flat Washer 10*18*1.6 2
11 89-3510-012100 |DU Bush 12.10 1
12 89-3510-012200 |DU Bush 12.20 1
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Control 4/4

Parts No. Parts Name Remark
0001-51200 Pin ®6x30
0207-11610 Change Beam
0352-1110H Change bracket CMP (Metallic Grey)
0352-1130H Change lever guide CMP (Metallic Grey)
0360-1410H Control ratch CMP (Metallic Grey)

89-1239-080202

Mini Hexagonal Bolt (PWSW) M8*20

89-1713-060002

Flat Washer 6 (Large)

89-2132-060002

Snap Pin 6 (with stopper)

89-2181-060122

Flat Head Pin 6*12

89-2181-060162

Flat Head Pin 6*16

89-3510-012200

DU Bush 12.20

X
Sjgmoo\lc»cn-hwm—\.c_ph

89-3510-016200

DU Bush 16.20

l\)l\)_\_\wl\)_l;_\_\_\_\_\g
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Cutting 1/6

Ref. Parts No. Parts Name Qty Remark
1 80-1482-371-3H |Knife Brake (RM82) (Metallic Grey) 1
2 0322-75210 Knife Brake Wire 1
3 0330-70400 Knife Brake Return Spring 1
4 0360-5260H Knife belt retainer CMP (Metallic Grey) 1
5 0360-5340H Knife Belt Cover CMP (Metallic Grey) 1
6 0360-5620H Knife brake bracket CMP (Metallic Grey) 1
7 83-1450-772-00 [Tension Pulley 1
8 83-1565-329-00 |Washer 13*22*2.3 4
9 89-1239-080162 |Mini Hexagonal Bolt (PWSW) M8*16 2
10 89-1239-080202 |Mini Hexagonal Bolt (PWSW) M8*20 4
11 89-2120-200152  |Split Pin 2*15 1
12 89-2181-060162 |Flat Head Pin 6*16 1
13 89-2511-000150 |Snap Ring (S15) 1
14 89-2512-000350 |Snap Ring (R35) 1
15 89-2521-000100 |E Type Ring 10 1
16 89-3115-062024 |Bearing 6202 2RS 2
17 89-3510-012200 |DU Bush 12.20 2
- 80-1455-760-00 Tension Pulley Assy X1 |Ox1,@0x1,®x1
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Cutting 2/6

s

g

23|
s

c=_llMr>

f. Parts No. Parts Name Remark
0360-54400 Offset return spring
0360-5450H Hook plate (Metallic Grey)
0360-70500 Gas spring
0360-70600 Offset pull wire

89-1561-100002

Mini Hexagonal U Nut M10

89-1711-100002

Flat Washer 10*18*1.6

89-1711-060002

Flat Washer 6

89-2132-060002

Snap Pin 6 (with stopper)

@CD\ICDO‘I-POOI\)—\(?DJ

89-2181-060202

Flat Head Pin 6*20

I\)I\)I\)-b-bl\)l\)l\)l\)g
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Cutting 3/6

Ref. Parts No. Parts Name Qty Remark
1 0360-5110H Knife Pretty CMP (Metallic Grey) 2
2 0360-5580H Wire Stee BK CMP (Metallic Grey) 1
3 0360-5590H Offset Wire Stee CMP (Metallic Grey) 1
4 83-1751-312-00  |Washer 8*25*3.2 1
5 83-1761-112-00 Hexagonal Bolt (Meck) M8*20 1
6 89-1239-080202 |Mini Hexagonal Bolt (PWSW) M8*20 1
7 89-1239-080252 |Mini Hexagonal Bolt (SW.PW)M8*25 3
8 89-1750-080002 |Spring Washer 8 1
9 89-2151-050540 |Key 5*54 (half round) 1
10 0360-5370H Knife Shaft BB Case (Metallic Grey) 1




41172

Cutting 4/6

Parts No. Parts Name Remark
0360-5510H Right cover (Metallic Grey)
0360-5520H Left cover (Metallic Grey)
0360-5530H Offset stopper (L) (Metallic Grey)
0360-5540H Offset Stopper (R) (Metallic Grey)

84-1675-836-00

Stop rubber (H30)

89-1239-080202

Mini Hexagonal Bolt (PWSW) M8*20

89-1543-080002

Mini Hexagonal Nut (SW) M8

OO\I@OW-POON—\(E

89-1581-080042

ININIE IS PN EN AN AN (o)
1<

Flange Cap Nut M8
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Cutting 5/6

Ref. Parts No. Parts Name Qty Remark
1 0208-73200 U Cap Nut M10 4
2 0212-72100 Hexagonal Bolt(8T) M10*25(Meck) 4
3 0244-5210H Knife Neck Guard (Metallic Grey) 2
4 0303-5421H Knife Bracket (Metallic Grey) 2
5 0305-70900 Knife Setting Bolt 4
6 0317-76200 Free Knife 8
7 0360-5250H Free knife disc (Metallic Grey) 2
8 83-1481-328-00 |Washer 12*30*3.2 2
9 83-1515-302-00  [Spring washer ®12(L) 1
10 83-1517-175-00  |Mini Cap Nut M12 1
11 89-1517-188-00 Hexagon nut (thin) L M12 1
12 89-1711-120002 |Flat Washer 12 4
13 89-1750-100002 |Spring Washer 10 4
14 89-1750-120002 |Spring Washer 12 1
- 0317-78000 Free Knife & Bolt SET(RM60W) X1 [Ox4,0x4,©%8
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Cutting 6/6

89-1239-080202

Mini Hexagonal Bolt (PWSW) M8*20

89-1713-080002

Flat Washer 8 (Large)

0360-51000

Gear frame ASSY

Ref. Parts No. Parts Name Qty Remark
1 80-1792-988-00 Harness Clip 8 2
2 0298-72100 Mech bolt (SW) M8x25(7T) 4
3 0360-5010H Safety cover CMP (Metallic Grey) 1
4 0360-5720H Gear frame cover CMP (Metallic Grey) 1
5 Offset Part - - P44-50
6 4
7 4
8 1




44721 Offset 1/7

Ref. Parts No. Parts Name Qty Remark
1 0360-54601 Offset Cover A (L) CMP (White) 1
2 0360-54701 Offset Cover B (L) CMP (White) 1
3 0360-54801 Offset Cover A (R) CMP (White) 1
4 0360-54901 Offset Cover B (R) CMP (White) 1
5 89-1239-080162 |Mini Hexagonal Bolt (PWSW) M8*16 10
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Offset 2/7

Ref. Parts No. Parts Name Qty Remark
1 80-1425-551-00 |Differential Lock Spring 2
2 0207-72300 Tension Adjuster 2
3 0225-70800 Blind Cover 40 2
4 0272-40200 Tension Pulley (B) 2
5 0360-5230H Tension Arm (R) CMP (Metallic Grey) 1
6 0360-5240H Tension Arm (L) CMP (Metallic Grey) 1
7 89-1611-080042 [Mini Hexagonal Nut M8 4
8 89-2511-000170 [Snap Ring (S17) 2
9 89-2512-000400 |Snap Ring (R40) 2
10 89-2521-000080 |E Type Ring 8 2
11 89-3115-062034 |Bearing 6203 2RS 2
12 89-3510-012120 |DU Bush 12.12 4
13 89-6123-004303 |V Belt LB-43 (SG1000) 2
- 0272-41000 Tension Pulley (B) Assy X2 | ®x1,0x1,@x1
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Offset 3/7

Ref. Parts No. Parts Name Qty Remark
1 0244-5210H Knife Neck Guard (Metallic Grey) 2
2 0357-63000 Blade holder ASSY 2
3 0360-5330H Rotorary dish CMP (Metallic Grey) 2
4 0360-56100 Offset knife collar 2
5 - Offset knife 4
6 83-1515-302-00 Spring washer ®12(L) 1
7 83-1517-175-00  |Mini Cap Nut M12 1
8 83-1517-188-00  [Mini Cap Nut M12(L) 1
9 89-1711-120002 |Flat Washer 12 2
10 89-1750-120002 |Spring Washer 12 1

1

0360-73000

Offset knife SET (RM60W)

©x8




41720 Offset 4/7

Ref. Parts No. Parts Name Qty Remark
1 0245-6060H Rear cover flapper retainer (Metallic Grey) 2
2 0360-5310H Offset Rear Guard (L) CMP (Metallic Grey) 1
3 0360-5320H Offset Rear Guard (R) CMP (Metallic Grey) 1
4 0360-57100 Offset flapper 2
5 0360-5730H Offset Knife Cover CMP (Metallic Grey) 2
6 83-1830-382-00  |Thrust Washer 40*48*1.0 4
7 89-1239-080162 |Mini Hexagonal Bolt (PWSW) M8*16 4
8 89-1531-060042 |Flange Nut M6 4
9 89-2511-000400 |Snap Ring (S40) 2
10 89-3510-040200 |DU Bush 40.20 2




4872 Offset 5/7

Parts No. Parts Name Remark

0360-5410H Offset top and bottom arm (Metallic Grey)

0360-54300 Offset fulcrum pin CMP

83-1751-312-00  |Washer 8*25*3.2

89-1239-080162 |Mini Hexagonal Bolt (PWSW) M8*16

CJ'I-I>(,»JI\)—\('2Dj
o

I\)I\)I\)I\)I\)g

89-1238-080162 [Mini Hexagonal Bolt (SW) M8*16
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Offset 6/7

Ref. Parts No. Parts Name Qty Remark
1 0221-4030H Knife Pulley C (Metallic Grey) 2
2 0273-70400 Small hexagon bolt M8X20 (8T.L) 1
3 0360-5030H Offset B (L) CMP (Metallic Grey) 1
4 0360-5050H Offset B (R) CMP (Metallic Grey) 1
5 0360-50600 Offset knife axis (L) 1
6 0360-50700 Offset knife axis (R) 1
7 83-1751-312-00 |Washer 8*25*3.2 2
8 83-1761-112-00 Hexagonal Bolt (Meck) M8*20 1
9 89-1750-080002 |Spring Washer 8 2
10 89-2151-050250 |Key 5*25 (half round) 2
11 89-2512-000350 |Snap Ring (R35) 4
12 89-3115-060034 |Bearing 6003 2RS 4
13 89-5121-223507 |Oil Seal UE 22.35.7 2

2

89-5121-253507

Oil Seal UE 25.35.7
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Offset 7/7

Ref. Parts No. Parts Name Qty Remark
1 0221-4030H Knife Pulley C (Metallic Grey) 2
2 0221-60400 Holder collar 2
3 0273-70400 Small hexagon bolt M8X20 (8T.L) 1
4 0360-5020H Offset A (L) CMP (Metallic Grey) 1
5 0360-5040H Offset A (R) CMP (Metallic Grey) 1
6 0360-52200 Offset spacer 2
7 0360-51000 Gear frame ASSY 1
8 83-1751-312-00 |Washer 8*25*3.2 2
9 83-1761-112-00 Hexagonal Bolt (Meck) M8*20 1
10 89-1750-080002 |Spring Washer 8 2
11 89-2151-050250 |Key 5*25 (half round) 2
12 89-2511-000400 |Snap Ring (S40) 2
13 89-3115-069084 |Bearing 6908 2RS 4
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Gear Frame ASSY 1/3

Parts No. Parts Name

Remark

0360-5350H Off set BB case (Metallic Grey)

0360-5360H Knife Axle BB Case (Metallic Grey)

83-1415-127-00  |Seal Bolt (SW) M8*20

89-2512-000350  [Snap Ring (R35)

89-3115-060034  [Bearing 6003 2RS

89-5121-253507  [QOil Seal UE 25.35.7

OO\I@OW-POON—\(E

Q
2
1
14
89-1711-080002  [Flat Washer 8 2
3
3
3
3

89-5222-060000 [O Ring G60
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Gear Frame ASSY 2/3

Ref. Parts No. Parts Name Qty Remark
1 0360-51200 Gear Frame (Upper) 1
2 0360-54200 Gear Case Packing 1
3 89-1238-080252 |Mini Hexagonal Bolt (SW) M8*25 13
4 89-3115-062034

Bearing 6203 2RS




5372 Gear Frame ASSY 3/3

Ref. Parts No. Parts Name Qty Remark
1 0207-31100 King Pin Collar 2
2 0360-51300 Gear Frame (Under) 1
3 0360-51400 Idol axis 1
4 0360-51500 Supporter axis 1
5 0360-51600 56T Gear 4
6 0360-51700 Knife axis (L) 1
7 0360-51800 Knife axis (R) 1
8 83-1017-365-10 | Thrust Washer 17*23*1.0 6
9 89-3115-062034 |Bearing 6203 2RS 2
10 89-3115-062044 |Bearing 6204 2RS 2
11 89-5121-284008 |Oil Seal UE 28.40.08 2
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Link 1/3

Ref. Parts No. Parts Name Qty Remark
1 0207-76800 Washer 16*32*2.3 2
2 0227-1150H Connectiong Arm (Metallic Grey) 2
3 0244-10600 Push Rod 1
4 0244-11000 Adjusting Rod Assy 1
5 0342-74200 Cutting Height grip 1
6 0360-70000 Free Lock 60 SET (RM60W) 1
7 83-1751-311-00  |Flat Washer 8*25*2.3 4
8 89-1238-080162 |Mini Hexagonal Bolt (SW) M8*16 2
9 89-1711-060002 |Flat Washer 6 3
10 89-2131-080002 |Snap Pin 8 2
11 89-2131-120002 |Snap Pin 12 2
12 89-2132-060002 |Snap Pin 6 (with stopper) 3
13 89-2181-060202 |Flat Head Pin 6*20 1
14 89-2181-080282 |Flat Head Pin 8*28 1
15 89-2181-080692 |Flat Head Pin 8*69 1
16 89-2511-000130 |Snap Ring (S13) 1
- 0244-11200 Push Rod X1 [@x1,0x1




5572 Link 2/3

Parts No. Parts Name Remark

0360-1010H Vertical connection axis CMP (Metallic Grey)

0360-22800 Rear flapper

0360-2290H Rear flapper holder (Metallic Grey)

0360-6040H Center Belt Cover CMP (Metallic Grey)

CJ'I-I>(,»JI\)—\('2Dj
o
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89-1239-080162 [Mini Hexagonal Bolt (PWSW) M8*16
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Link 3/3

83-1415-975-00

Grease Nipple M6

89-2521-000120

E Type Ring 12

Ref. Parts No. Parts Name Qty Remark
1 80-1490-706-10 |Link Pin A (RM83G) 2
2 0360-5550H Link Arm (R) front CMP (Metallic Grey) 1
3 0360-5560H Link Arm (L) front CMP (Metallic Grey) 1
4 0360-5570H Link Arm Rear CMP (Metallic Grey) 2
5 6
6 10




57172

Seat 1/3

Parts No. Parts Name Remark
0207-21200 Seat Bracket Shaft
0316-21400 Seat Receive Pin (210L)
0316-8210H Seat Receiver CMP (Metallic Grey)
0348-71100 Seat (COBO)
0360-1070H Knife clutch return arm (Metallic Grey)
0360-2210H Seat Receiving CMP (Metallic Grey)

89-1111-060202

Hexagonal Bolt M6*20

89-1239-080252

Mini Hexagonal Bolt (SW.PW)M8*25

89-1531-060042

Flange Nut M6

89-1553-060002

Bag Hexagonal U Nut M6

89-1631-080042

Flange Mini Hexagonal Nut M8

89-2131-120002

Snap Pin 12

89-1750-060002

Spring Washer 6

X
Kagjgomﬂmmhwm—\.@h

89-1713-060002

Flat Washer 6 (Large)
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Seat 2/3

Parts No. Parts Name Remark
0244-73700 Grommet 24
0310-73800 Gas Spring 65-40
0312-70700 Bonnet Clip
0316-2150H Seat Bracket CMP (Metallic Grey)

83-1020-314-00

Washer 8*40*2.3

83-1560-101-00

Knob Bolt M8*15

89-1239-080162

Mini Hexagonal Bolt (PWSW) M8*16

89-1239-080202

Mini Hexagonal Bolt (PWSW) M8*20

89-1561-100002

Mini Hexagonal U Nut M10

89-1631-080042

Flange Mini Hexagonal Nut M8

89-1713-080002

Flat Washer 8 (Large)

89-1713-100002

Flat Washer 10 (Large)

X
ag‘jgooo\loum-hwm—\f_nh

89-1750-080002

Spring Washer 8
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59/72

Seat 3/3

89-1253-080202

Flange Mini Hexagonal Bolt (8T) M8*20

89-1390-060162

Welded Bolt M6*16

89-1511-060042

Hexagonal Nut M6

89-1561-100002

Mini Hexagonal U Nut M10

89-1631-080042

Flange Mini Hexagonal Nut M8

Ref. Parts No. Parts Name Qty Remark
1 80-1484-494-10 [Seat Spring ¢33 2
2 0004-80400 Fitting Bolt M10*20 2
3 0207-70900 Grommet 30-3.2 (KG-G79QB) 1
4 0207-72800 Switch Lock Nut 1
5 0207-72900 Seat Switch Spring 1
6 0207-74400 Safety Switch K17850 1
7 0316-2110H Seat Switch Bracket CMP (Metallic Grey) 1
8 0316-2120H Seat Base CMP (Metallic Grey) 1
9 2
10 1
11 1
12 2
13 2
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Engine 1/9

Ref. Parts No. Parts Name Qty Remark
1 80-1483-988-00 |Hose Clip 17 4
2 0244-74500 Fuel Cock 1
3 0360-71100 Fuel hose L770 1
4 0244-75200 Fuel Hose (Front) 1
5 0360-71600 BAT cable (-)E-BAT 1
6 89-1239-080162 |Mini Hexagonal Bolt (PWSW) M8*16 1
7 0312-77300 Harness (K) 1
8 0360-70400 Mother Harness (RM60W) 1
- 0289-73200 Fuel hose (Front) Incl Clip X1 | Ox2,®x1
- 0360-71300 Fuel hose with Clip (L770) X1 | Ox2,0x1
- 0360-71000 Fuel Cock Assy X1 | Ox2,0x1,0x1




Engine 2/9

Remark

61/72
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Engine 3/9

Ref. Parts No. Parts Name Qty Remark
1 80-1482-549-00 |Rubber Cover 58 1
2 80-1485-551-00 Driving Tension Spring 1
3 0284-40300 Tension Pulley 1
4 0360-2080H Driving tension base CMP (Metallic Grey) 1
5 0360-4010H Driving tension arm CMP (Metallic Grey) 1
6 0360-4070H Driving tension spring arm (Metallic Grey) 1
7 83-1020-363-00  |Thrust Washer 16*24*1.0 2
8 89-1213-080503 [Mini Hexagonal Bolt (8T) M8*50 2
9 89-1239-080202 |Mini Hexagonal Bolt (PWSW) M8*20 4
10 89-1611-080042 [Mini Hexagonal Nut M8 2
11 89-2511-000160 |Snap Ring (S16) 1
12 89-2511-000170 |Snap Ring (S17) 1
13 89-2512-000400 |Snap Ring (R40) 1
14 89-3115-062034 |Bearing 6203 2RS 1
15 89-3510-016150 |DU Bush 16.15 2
- 0284-40000 Drive Tension Pulley SET X1 |Ox1,0x1,@x1




63/72 Engine 4/9

Parts No. Parts Name Remark

0352-70900 Engine bonnet

0352-79700 PR Bolt (F) M8 x 16

0360-2310G Engine guard CMP (Green)

0360-6150G Side flapper Rear setting CMP (Green)

0360-70200 Side flapper Rear side

89-1239-080202 |Mini Hexagonal Bolt (PWSW) M8*20

\ICDO'I-POOI\)—\C_?‘

-b-bl\)l\)—\-b—\g

89-1543-080002 [Mini Hexagonal Nut (SW) M8
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Engine 5/9

89-1239-080202

Mini Hexagonal Bolt (PWSW) M8*20

89-1531-060042

Flange Nut M6

89-1543-080002

Mini Hexagonal Nut (SW) M8

89-1551-060002

Hexagonal U Nut M6

89-1713-080002

Flat Washer 8 (Large)

e @
Ref. Parts No. Parts Name Qty Remark

1 80-1482-971-00 [Cushion Rubber (Battery) 1

2 0244-60810 Battery Setting Stay 1

3 0322-73500 Magnet switch 1

4 0360-2230H Battery Box Cover CMP (Metallic Grey) 1

5 0360-2240H Battery Box CMP (Metallic Grey) 1

6 0360-6020G Fender (L) CMP(Green) 1

7 0360-71500 BAT cable (+) MG-BAT 1

8 0360-71700 BAT cable (+) SEL-MG 1

9 5

10 2

11 2

12 1

13 2
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Engine 6/9

1 4 4 4 3
Ref. Parts No. Parts Name Qty Remark
1 0360-2220H Heat Guard (Metallic Grey) 1
2 0360-40508 Exhaust pipe Cover (Heat Proof Black) 1
3 0360-6010G Fender (R) CMP (Green) 1
4 6

89-1239-080202

Mini Hexagonal Bolt (PWSW) M8*20
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Engine 8/9

Parts No. Parts Name Remark
80-1487-516-00 |Washer 11*40*6
0240-51300 Engine Collar 33
0312-42100 Hexagonal Bolt (8T) UNC 3/8-16*38
0360-2030H Engine base CMP (Metallic Grey)
0360-4030S Engine pulley

83-1437-115-00

Hexagonal Bolt (8T) UNF7/16*35

83-1493-300-00

Spring Washer 7/16

89-1239-080202

Mini Hexagonal Bolt (PWSW) M8*20

89-1750-100002

Spring Washer 10

89-1812-100002

Toothed washer (inside) 10

89-6123-003102

V-Belt SB-31 W800

X
gjgom\lmmhwm—\.@h

89-6123-007402

V-Belt SB-74 W800

_\_\_\_[;l\)_\_\_\_\_[;_\_\g
<<
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Parts No. Parts Name Remark

0207-74900 Copper Packing 12.5*19*1.0

0312-70500 Muffler Band

0322-40100 Exhaust Pipe CMP (FS481V)

0360-23408 Muffler Cover CMP (Heat Proof Black)

0360-40000 Oil Drain ASSY

89-1251-120152 |Flange Mini Hexagonal Bolt M12*15

89-1543-080002 |Mini Hexagonal Nut (SW) M8

Engine FS541V-CG82

@CD\ICDO‘IAOOI\)—\C_?‘
_\_\_l;_\_\_\_\_\_\g
<<

88-498984S Muffler
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Label 2/2
Ref. Parts No. Parts Name Qty Remark
1 0930-71100 Label, OREC Logo 1
2 0352-78600 Label, OREC Logo B22 1
3 0259-80700 Label, Cutting Height Line 1
4 0360-72100 Label, Model (RM60W) 2
5 0352-76200 Label, Side cowl Mark Set 1
6 0352-76100 Label, Front side Mark Set 1
7 80-1488-926-10 Label, Caution for Knife 2
8 0360-72700 Label, OffSet (RM60W) 2
9 0223-76100 Label, Caution (Large) 1
10 0360-72800 Label, Maintenance & Belt Size (RM60W) 1
11 0352-76600 Label, Handle (Blue) 1
12 0335-76200 Label, Noise (107db) 1
13 0360-72400 Label, Throttle 1
14 0360-72500 Label, Parking 1
15 80-1488-912-00 Label, Key (13121) 1
16 0215-83100 Attention Mark for Slope 1
17 0270-71300 Label, Protection Equipment 1
18 0360-72200 Label, Cutting Height Adjusting (RM60W) 1
19 0360-72300 Label, Control (RM60W) 1
20 80-1488-928-10 Label, Caution for Belt Involving 1
21 0217-70810 Label, Gear Oil 1
22 0360-72600 Label, Knife Clutch (RM60W) 1
23 0352-78300 OREC Logo mark B20 1
24 0329-76200 Label, Caution for Hand and Leg etc 2
25 0215-80410 Label, Driving Clutch ON-OFF 1
26 0322-77900 Reflection Seat (Red) 2
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Option 1/2

Lo

Q

0360-80000

Offset Extended Cover Set

Ref. Parts No. Parts Name Qty Remark
1 0357-30400 Wheel 130 (Black) 6
2 0360-8010H Offset Extended Cover (L) CMP (Metallic Grey) 1
3 0360-8020H Offset Extended Cover (R) CMP (Metallic Grey) 1
4 0360-8030H Reinforcing plate (Metallic Grey) 2
5 89-1239-080162 |Mini Hexagonal Bolt (PWSW) M8*16 8
6 89-1581-060042 |Flange Cap Nut M6 6
7 89-1581-080042 |Flange Cap Nut M8 4
8 89-1711-100002 |Flat Washer 10*18*1.6 6
i 1 DOx6,0x10x1@®x%2,

©x4,0x6,0x4,0%6
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Ref. Parts No. Parts Name Qty Remark
1 0360-8110G Arm Guard (L) (Green) 1
2 0360-8120G Arm Guard (R) (Green) 1
3 89-1233-080202 [Mini Hexagonal Bolt (PWSW) M8*20 4
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